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CUSTOMER NAME: CHIPING CONCEPT STEP TRADE CO., LTD.
ADDRESS: ZHOUZHUANG VILLAGE XINFA STREET OFFICE,CHIPING

COUNTY,LIAOCHENG CITY ,SHANDONG PROVINCE,CHINA

Sample Name :  Laminate Floor
Other Information : Importer: Floor Fort (®nop ®opT)

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt ;. 2025-04-10
Testing Period : 2025-04-10 ~ 2025-04-15
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co.,Ltd. Xiamen Branch.

Y. A%

\

Bryan Hong
Authorized signatory
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Summary of Results:

No.

Test ltem Test Method Result

1 Resistance to Stubbed Cigarettes EN 1399:1997+AC:1998 Method A: Rating 5

Original Sample Photo:
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Test Item: Resistance to Stubbed Cigarettes
Sample Description: See photo
Test Method: EN 1399:1997+AC:1998
Test Condition:

Specimen: 100mmx100mm, 3pcs

Precondition: at (231£2)°C, (50+5)%RH for 24h.

Method A: Light one end of a cigarette and draw air through it until 10 mm has been consumed.
Place the smouldering cigarette(s) in position on the surface of the specimen(s), with full-length contact
with the horizontal surface; The cigarettes shall be allowed to burn for a further 20 s. Apply the load to

keep the lighted cigarette butt in place. Rotate the specimen(s) through 90° within 2 s and remove the

load.
Test Result:
Test Procedure Test Result
Stubbed cigarette test (Method A) Rating 5

Table 1: Presentation of results

Rating Effect on surface of test piece

5 No visible change

4 Slight change of gloss only visible at certain viewing angles and/or slight brown stain

3 Moderate change of gloss and/or moderate brown stain

2 Severe brown mark, but no destruction of surface

1 Blistering and/or destruction of surface

********End of report********
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